



Test Report



中国认可
国际互认
检测
TESTING
CNAS L6093

Report No.: HLF21004064E

Date: Apr 15, 2021

Page 1 of 3

Applicant : SHANGHAI SIBEIER INDUSTRIAL TECHNOLOGY CO., LTD

Address : ROOM 6A, BUILDING 26, NO. 1000, JINHAI ROAD, PUDONG NEW AREA, SHANGHAI

The following sample(s) and sample information was/were submitted and identified by/on behalf of the client

Sample Name : All-purpose wiping paper

Sample Model : SCR321W/SCB321W

Sample Material : 20% polypropylene fiber +80% wood pulp fiber

Sample Received Date : Apr 6, 2021

Test Completed Date : Apr 15, 2021

Test Method : Refer to US FDA 21 CFR 176.170

Test Results : Refer to the next page(s).

Test Requested	Conclusion
US FDA 21 CFR 176.170– Determination of Amount of Chloroform-soluble Extractives	PASS

Reviewed by: *nivk*
Lab Senior Engineer

Authorized Signature: *Chase*
Technology Manager

In no circumstances shall the Company's responsibility extend beyond inspection, testing and reporting upon the samples actually drawn from the bulk and inspected, tested and surveyed by the Company and any inference to be drawn from the results of such inspection or survey or testing shall be entirely in the discretion and at the sole and exclusive responsibility of the Principal. This test report cannot be reproduced except in full.

FLION TESTING TECHNOLOGIES

Add: Gangzi Industrial Park, Furong Industrial Area, Xinqiao Village, Shajing Town, Bao'an District, Shenzhen City

Tel : 86-0755-2724 8885

Fax : 86-0755-2746 0090

Http://www.cnftt.com



Test Results:

Extractants	Unit	RL	Result	Regulation Limit	Conclusion
Distilled Water (120°F for 24)	mg/inch ²	0.2	N.D.	0.5	PASS
8% Alcohol (120°F for 24h)	mg/inch ²	0.2	N.D.	0.5	PASS
N-Heptane (70°F for 0.5 hours)	mg/inch ²	0.2	N.D.	0.5	PASS

Note:

- (1) mg/inch² = milligram per square inch
- (2) RL=Reporting Limit
- (3) N.D. = Not Detected (less than reporting limit)

Remark: The above result(s) was/were only given as the informality value and only for reference

In no circumstances shall the Company's responsibility extend beyond inspection, testing and reporting upon the samples actually drawn from the bulk and inspected, tested and surveyed by the Company and any inference to be drawn from the results of such inspection or survey or testing shall be entirely in the discretion and at the sole and exclusive responsibility of the Principal. This test report cannot be reproduced except in full.

FLION TESTING TECHNOLOGIES

Add: Gangzi Industrial Park, Furong Industrial Area, Xinqiao Village, Shajing Town, Bao'an District, Shenzhen City

Tel : 86-0755-2724 8885

Fax : 86-0755-2746 0090

Http://www.cnftt.com



Report No.: HLF21004064E

Date: Apr 15, 2021

Page 3 of 3

Test Part Description: Paper

Sample Photo



Note: The results shown in this report refer only to the sample(s) tested.

***** End of the report *****

In no circumstances shall the Company's responsibility extend beyond inspection, testing and reporting upon the samples actually drawn from the bulk and inspected, tested and surveyed by the Company and any inference to be drawn from the results of such inspection or survey or testing shall be entirely in the discretion and at the sole and exclusive responsibility of the Principal. This test report cannot be reproduced except in full.

FLION TESTING TECHNOLOGIES

Add: Gangzi Industrial Park, Furong Industrial Area, Xinqiao Village, Shajing Town, Bao'an District, Shenzhen City

Tel : 86-0755-2724 8885

Fax : 86-0755-2746 0090

Http://www.cnftt.com

